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seamran cas. FCC RADIO TEST REPORT Report No. : FG440146E
Frequency Stability
Test Conditions FR1 n48 (BPSK) / Middle Channel Limit
Temperature Voltage BW 20MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0009
40 Normal Voltage 0.0032
30 Normal Voltage 0.0010
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0041
0 Normal Voltage 0.0007 PASS
-10 Normal Voltage 0.0003
-20 Normal Voltage 0.0004
20 Maximum Voltage 0.0000
20 Normal Voltage 0.0000
20 Battery End Point 0.0036

Note:
1. Normal Voltage = 3.86 V. ; Battery End Point (BEP) = 3.5 V. ; Maximum Voltage = 4.4 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FG440146E

26dB Bandwidth

Mode FR1 n48 : 26dB BW(MHz) / CP OFDM
BW 10MHz 20MHz 30MHz 40MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 13.29 11.04 26.82 24.84 35.05 35.96 47.87 46.83
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 10.70 13.83 23.76 24.14 32.56 36.43 44.54 44.41
TEL : 886-3-327-3456 Page Number : A3-20f 93
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Report No.

FR1 n48 / 10MHz / CP OFDM / Middle Channel / Full RB
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Report No. : FG440146E
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Report No. : FG440146E

FR1 n48 / 30MHz / CP OFDM / Middle Channel / Full RB
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FG440146E

Occupied Bandwidth

Mode FR1 n48 : OB BW(MHz) / CP OFDM
BW 10MHz 20MHz 30MHz 40MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 8.72 8.64 18.41 18.45 28.14 28.15 38.23 38.14
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 8.67 8.69 18.43 18.42 28.17 28.20 38.07 38.11
TEL : 886-3-327-3456 Page Number 1 A3-70f 93
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FR1 n48 / 20MHz / CP OFDM / Middle Channel / Full RB
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o ' 725 dim O B Freq Offset 45918532856 kH, o ' 363908 Ghr £308m Occ B Freg Offsec 178083 106041 Ha
12:54:38 MM 05/18/2024 12:54:08 MM 05/18/2024
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Report No. : FG440146E

FR1 n48 / 40MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

ultiView Spactrum
RefLevel 30,00 0B Offset 4.00 48 = REW 1 MHz

Vi Spectrum

RefLevel 30,00 0B Offset 4.00 48 = REW 1 MHz

- A 3008 SWT 101 ms @ VBW 3wz Mode Auto Swesp 3008 SWT 101 ms @ VBW 3wz Mode Auto Swesp
| |1 Occupied Bandwidth
B[] 1250 o
3832582061
» 1
10 1, ! el . vRML A e 10 D, 'y k. s o
/ | 1 \
o 4 - o / |
[ \ | 1
1 / 1L
1] W
ﬁ“ l | \i|, ] )
W, o rra e
B p
| S 001 prx [T Span 50.0 iz | | (63 62659 Gz 001 prs ] Span 80.0 Wiz
2 Marker Table 2 Marker Table
W 1 3.632582 GHz 12.80 dBm Oce 38.233213858 MHz W 1 3,641 214 GHz 1336 dBm Qcc B 38.141477 507 MHz
m 1 36059147 Gz 724 dim Occ s Centroid 3,625,011 441 Gilz m 1 36034794 Gz 727 dim Occ B Gentroid 3625050113 GHz
n 1 3614 1482 GHz 651 dim Occ B Freq Offset 41443355 373 kb n 1 36141209 GHz 768 dim Occ B Fre Offset 6011323319 ks

12:50:13 MM 05/18/2024

12:51:06 MM 05/18/2024

64QAM

256QAM

ultiView Spactrum
RefLevel 30,00 0B Offset 4.00 48 = REW 1 MHz

cupied Bandwidth

- an 3008 SWT 1.01ms ® VBW 3 Mz Mode Auto Swesp

Vi Spectrum

Reflevel 3000 dBm  Offset 14,0005 = KEW 1 Mz
- are 3008 SWT 101 ms = VEW 3tz Mode Auto Swesp
1 Occupiad Bandwidth

12:51:59 MM 05/18/2024

12:52:53 MM 05/18/2024

i) Wit 1032 Gt
363370106t se7es706H
0 0
. . e - A l\ 10 m PR SRS S v
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it 1] o i
il iy, i /i T
ot | R, T Al Morltil|
[P SPSPTN L
o
| | 001 prs ST Span 00wz | [GF3s2a38 Gz 001 prs o Span 80.0 Nz
2 Marker Table 2 Marker Table
Wi i 3633 101 GHz 13.27 dBm [ 38074251079 MHz Wi i 3637857 GHr 10.52 dBm e 38110514799 MHz
n 1 3605935 1 iz 563 dim Occ i Centroid 3624572 225 Gz n 1 356060024 Gtz 491 dim Orc B Gentroid 34625057 637 Gz
o ' 36440034 Gz 811 dim O B Freq Offset 17774589 716 ke o 36441129 Gz £33 dbm Occ B Freg Offsec 67636958 725 ke
P Wheasuring, mnnm i
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SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FG440146E

Unwanted Emission (MASK)

, | e - |
Ref Level 4000 dBm  Offset 14,00 05 Mode Sweep saL Ref Level 3000 0Bm  Offset 14.008 = RBW 10 kHz s6L
Count 100100 | = Ant 3508 & SWT 100 ms ® VBW 30 kHz _Mode Sweep Count 100/100
1 Spurious Emissians 1 ACLR 1
R\
30
20 dBrr — A7
20 de T
10 dmr T 1o
a 0 dB
0
| 10 di
20
" v 2
I
SPURIOUS LINE_ABS 002 il "h
| I r.nwm.w_ 30 dbr
50 v
40 dBimr
3.43 GHz 6409 pts. 39.0 MHz/ 3.82 GHz
I 2 Result Summary 50 dBny
3.430 GHz 3530 GHz 1.000 Miz 352236 GHz -41.37 dBm 37dB
1530GHz 3540 GHz 1.000 Mtz 3.53195 GHz 3 m -15.79 dB L e e B =
3540 GHr 3549 GHz 1,000 MHz 354671 GHz -17.00 dBm -4.00 dB
3,549 Gz 3550 GHz 100,000 kiiz 355000 GHz -20.73 dBm 7.73 dB 1 | 1
3550 GHz 3560 GHz 1.000 Mz 3.55072 GHz 2050 dBm 9,50 dB |CF 3.52236 GHz 1001 pts 200.0 kHz/ Span 2.0 MHz
3560 GHz 3561 GHz 100.000 kHz 3.56041 GHz -51.88 dBm 88 dB 2 Result Summar None
1561 GHz 1570 GHz 1.000 Mz 3.56517 GHz -39.32 dBm -2632dB
3570 GHr 3720 GHr 1000 MHz 358086 GHz -38.77 dBm 1377 dB o [Re ~42.08 dBm
37206Hs 38206z 1000 Mz 381046 GHz -43.60 dBm 360 dB Tul ffeh 1.000 bz AR B
ety o Roady [N & T
01:52:26 am 05/18/2024 02:25:56 A 06/05/2024
. | e——
Ref Leved 40.00 dBm  Offset 14.00 08 Mode Sweep S6L Ref Level 30.00 dBm  Offset 1400 d8 * RBW 10 kHz
Count 100/100 = At 3548 ® SWT_ 100 ms # VBW 30kHz _Mode Sweep
1 Spurious Emissions 1 AR
Limit ChecH
Line _SPURLOUS_LINE_ABS 002
20 dBrr —t T
® lr .
0 dé 0 dB
10 -
[ 10 dis
20 dir t
k lr d -20
i
- w (A= r— 30 d
50
| 40 dBimr
Ghz 6400 pts 39.0 MHz/ 3.82GH:
I [Py — 50 dBmr
3.430 GHz 3.530 GHz 1.000 Mz 3.52985 GHz 41.15 dBm -1.15dB 50
3530 GHz 3540 GHz 1.000 MHz 353404 GHz X -15.99 dB e e s S =
3540 GHz 3549 GHz 1.000 MHz 354765 GHz -39.58 dBm -26.54 dB
3.549 GHz 3.550 GHz 100.000 kHz 354955 GHz -51.78 dBm -38.78 dB - " !
3550 GHz 3560 GHz 1.000 MHz 3.55033 GHz 20.99 dBm -9.01 dB CF 3.5295 Gz 1001 pts 200.0 kiz/ Span 2.0 Mz
3560 GHz 3561 GHe 100.000 kHz 3.56001 GHz -26.01 dBm -13.01 dB 2 Result Summa None
3561 GHz 3570 GHz 1.000 MHz 356320 GHz -17.89 dBm 189 dB
3.570 GHz 3720 GHz 1.000 MHz 3.5B656 GHz -39.23 dBm -14.23 dB Tal [Ref) 1.000 MHz -42.08 dBm
3.720 GHz 3.820 GHz 1.000 MHz 3.809 56 GHz -43.63 dBm -3.63dB Tx Total. -42.08 dBm
T 7 Roady [ Lt
01:53:04 AM 05/18/2024 02:27:02 AM 06/05/2024
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Full RB

Ref Level 40,00 dBm  Offset 14.00 o8 Mode Sweep saL
Count 100/100

1 Spurious Emissions

Uimit Checd 7

30 apineSPuRlous une

20 dBm

10 dbm + + lﬂn‘

0

0

20

30 i Il

T AN
; .
50
X 6409 pts. 39.0 MHz/ 3.82 GHz

3,430 GHz 3530 GHz 1.000 Miz 352855 GHz
1530GHz 3540 GHz 1.000 Mtz 3.53992 GHz
3.540 GHz 3,549 GHz 1.000 MHz 3.548 34 GHz
3,549 Gz 3550 GHz 100,000 kfiz 355000 GHz
3550 GHz 3560 GHz 1,000 Mitz 355177 GHz
3.560 GHz 3561 GHz 100,000 kHz 3.56007 GHz
1561 GHz 1570 GHz 1.000 Mz 3.56100 GHz
3570 GHz 3720 GHe 1,000 MHz 357007 GHz
3.720 GHz 3.820 GHz 1.000 MHz 3.793 88 GHz

01:53:43 AM 05/18/2024
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[
Ref Level 4000 dBm  Offset 14.00 3B Mode Sweep saL
Count 100/100
1 Spurious Emissians
Cimit Cheed 5]
30 dpbineSPURIOUS_UNE a8 o phss
20 de
10 dbimy 1 } !
| \
0 -
20 I
i
i
RIOUS_LINE_ABS 002
[#uatim T t r.m\
T
6409 pts. 39.0 MHz/ 3.82 GHz
I Result Summary
3.430 GHz 3530 GHz 1.000 Miz 3.444 74 GHz -44.10 dBm
1530GHz 3610GHz 1.000 Mtz 3.50813 GHz -40.08 dBm
3610 GHz 3619 GHz 1.000 MHz 3.617 80 GHz 15.56 dBm
3619 GHe 3620 GHz 100,000 kfiz 361999 GHz 19.24 dBm
3,620 GHz 3630 GHz 1.000 MHz 362032 GHz 21.27 dBm
3.630 GHz 3631 GHz 100,000 kHz 3.63004 GHz 50.76 dBm
1631GHz 3640 GHz 1.000 Mz 363785 GHz -40.11 dBm
3540 GHz 3720 GHr 1000 MHz 3.65035 GHz 38.00 dBm
3.720 GHz 3820 GHz 1.000 MHz 381825 GHz -43.39 dBm
Resy
02:00:16 au 05/18/2024
. W : |
Ref Leved 40.00 dBm  Offset 14.00 08 Mode Sweep S6L Ref Level 40.00 dBm  Offset 14.00 d8 & RBW 10 kHz SGL
Count 100/100 = Au 3048 ® SWT 100 ms ® VBW 30kHz _Mode Sweep Count 100/100
1 Spurious Emissions 1 AR )
Timit Cheol Al
Line _SPURLOUS_LINE_ABS 002 n
30 dBrm — T
|
10 i
0 dé | 10
0
0 dis
-20 dBs ] i
30 4 10
SPURIOUS LINE |ABS 002 u
[ =y 20 d
50 I i
30 dBimr
3.43 Gz 6400 pts 39.0 MHz/ 382G
I [Py — -40 dBnr 4
1 A bk, A T WWMM
3.430 GHz 3.530 GHz 1.000 Mz 3.44158 GHz 4417 dBm 417 dB w‘;g I AL
1530 GHz 1610 GHz 1,000 MHz 360197 GHz 4035 dBm -15.35 dB T
3610 GHz 3.619 GHz 1.000 MHz 361881 GHz 39.41 dBm 26.41 dB
3.619 GHz 3.620 GHz 100.000 kHz 3.61928 GHz 51.19 dBm 3819 dB - A 1
3620 GH: 3630 GH: 1,000 MHz 362908 GHz 20.76 dBm -9.24 dB CEEHEH Lolgt 000K SEan oMK
3630 GHe 3631 GHe 100.000 kHz 3.63002 GHz 24.65 dBm -11.65 dB 2 Result Summa None
3.631 GHz 3.640 GHz 1.000 MHz 36313 GHz 11,66 dBm 1.33 B
3.640 GHz 3720 GHz 1.000 MHz 3.65898 GHz -39.63 dBm 14.63 dB Tal [Ref) 1.000 MHz -27.46 dBm
3.720 GHz 3.820 GHz 1.000 MHz 3.79897 GHz -43.69 dBm .69 d Tx Total. -27.46 dBm
e ey DN 5 UL
02:00:55 AM 05/18/2024 01:39:43 AM 05/21/2024
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Full RB

Ref Level 40,00 dBm  Offset 14.00 o8 Mode Sweep saL

Count 100/100
1 Spurious Emissions

Uimit Checd 7

30 apineSPuRlous une

20 dBm

10 dBmv . . f-'r\1

0 t

0

20

30 i '}\

SpumoUs une s vo2 \

[0 atim T t

50

3.43 GHz 6409 pts. 39.0 MHz/ 3.82 GHz

I 2 Result Sumi

3,430 GHz 3530 GHz 1.000 Miz 351856 GHz
1530GHz 3610GHz 1.000 Mtz 3.60892 GHz
3610 GHz 3619 GHz 1.000 MHz 3.61887 GHz
3619 GHe 3620 GHz 100,000 kfiz 3.61998 GHz
3620 GHz 3630 GHz 1,000 Mitz 3.627 84 GHz
3.630 GHz 3631 GHz 100,000 kHz 3.63005 GHz
1631GHz 3640 GHz 1.000 Mz 363102 GHz
3540 GHz 3.720 GHz 1,000 MHz 3.64076 GHz
3.720 GHz 3.820 GHz 1.000 MHz 3.75981 GHz

02:01:33 AM 05/18/2024
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SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FG440146E

FR1 n48 / 10MHz / CP OFDM / QPSK

Highest Channel

1RBO

Power Limit -40dBm

-42.88 dBm Pass

RefLevel 20.000Bm  Offset 14.0008 = RBW 10 khz

Ref Level 4000 dBm  Offset 14.00 3B Mode Sweep saL -
Count 100100 | = Ant 3048 & SWT 100 ms ® VBW 30 kHz _Mode Sweep Count 100/100
1 Spurious Emissians 1 ACLR 1
Uimit Checd 2
30 apine.SPURIOUS UNE_aBs o2
B T
20 dBm 1 1 f
10 dmr - - T 1o
a 0 dB
0 i
| 10 dis
20
” it 20
A
il |V 30 d
1
40 dBimr
6409 pts. 39.0 MHz/ 3.82 GHz
I Result Summary 50 dBny
3,430 GHz 3530 GHz 1.000 Miz 3.444 24 GHz .
3,530 GHz 3.680 GHz 1.000 MHz 3.67963 GHz BtF el e e e PN A ¥ P TSN PSS S
3,680 GHz 3689 GHz 1.000 MHy 3.68797 GHz i : N
3689 GHe 3690 GHz 100,000 kiiz 3.69000 GHz | 1
3,690 GHz 3.700 GHz 1.000 Mz 3.69077 GHz |CE3.72105GHe 100 pte 200.0 khz/ Span 2.0 Miz
3.700 GHz 3701 GHz 100,000 kHz 3.70037 GHz 2 Result Summar None
1701 GHz 3710GHz 1.000 Mz 3.70745 GHz
3710 GHz 3720 GHr 1,000 MHz 371365 GHz Tel [Ref) 1.000 Mhz -42.58 dBm
3.720 GHz 3.820 GHz 1.000 MHz 3.72105 GHz T Total 22.88 dBm
T
01:49:09 an 05/21/2024 01:50:10 A 05/21/2024

1RBmax

Power Limit -40dBm -42.60 dBm Pass

Ref Level 30.00dBm  Offset 14.00 08 * RBW 10 kHz

o1:55:08 A 05/21/2024

Ref Level 4000 dBm  Offset 14008 Mode Sweep s6L sGL
Count 100/100 = Aut 3048 ® SWT 100 ms # VBW 30kiz _Mode Sweep Count 100/100
1 Spurious Emissions 1 ACLR 1
Limit Chec Al
Line _SPURIOUS_LINE_ABS 02 L
B T
|
10 10
0.8 J 048
-0
|| 10 dis
20 dir ” 1
30 ‘ -20
[ 1 T - | 308
50 1 '
40 diimy
3.43 GHz 6409 pts 39.0 MHz/ 3.82GH:
I CPT —— 50 dBmr
3.430 GHz 3.530 GHz 1.000 Mz 3.48020 GHz -43.80 dBm 5045
1530 GHz 3.680 GHz 1.000 MHz 367063 GHz 41.22 dBm S T Y PN e SN E e e e R et e P e e T N AT ST PP
3.680 GHz 3689 GHz 1,000 MHz 3.68108 GHz -39.26 dBm
3.689 GHz 3.690 GHz 100.000 kHz 3.6B987 GHz -51.14 dBm 3814 dB " !
3690 GHz 3.700 GHz 1.000 MHz 3.69903 GHz 21.83dBm 17 di CF 3726874 GHz 1001 pts 200.0 kiz/ Span 2.0 Mz
3700 GHz 3701 GHe 100.000 kHz 3.70004 GHz -24.16 dBm 11.16 dB 2 Result Summa None
3701 GHz 3710GHz 1.000 MHz 3.70246 GHz -15.17 dBm 217 dB
3710 GHz 3720 GHz 1,000 MHz 3.71603 GHz -38.15 dBm 13.15 dB Tal Ref) 1.000 Mz -42.60 dBm
3.720 GHz 3.820 GHz 1.000 MHz 3.72674 GHz -39.31 dBm .69 d Tx Total, -42.60 dBm
feadty e Rody NN ED

01:56:00 AM 05/21/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : A3-16 of 93




e%FCC RADIOTEST REPORT Report No. : FG440146E

SPORTON LAB.

Full RB Power Limit -40dBm -43.57 dBm Pass

Ref Level 30.00dBm  Offset 14.00 08 * RBW 10 kHz 6L

Ref Level 4000 dBm  Offset 14.00 3B Mode Sweep saL
Count 100100 | = At 3008 # SWT__100ms # VBW 30 kHz _Mode Sweep Count 100/100
1 Spurious Em 1 ACLR 18
Uimit Checd E
30 apbine-SPURlous_n P
B H
20 de t
10
10 dbimy . .
M
a 0 dé
10
106y
20
-30 ‘I -0
SPURIOUS_LINE_ABS 002 \
[oeim | e, 30 db
50
40 dmr 1
3.43 GHz 6409 pts. 39.0 MHz/ 3.82 GHz
3.430 GHz 3.530 GHz 1.000 MHz ;z%zggnx
1530 GHz 3680 GHz 1,000 MHz Y iz B SNPGRS TS SN N ap— Vg i Krenghy i
3680 G 3689 Ghe 1.000 Mz 3.68893 GHz S
3689 GHe 3690 GHz 100,000 kfiz 368991 GHz L 1 1
3530 GHz 3.700 GHz 1.000 Mitz 360132 GHz CF 3.72235 GHz 1001 pts 200.0 kHz/ Span 2.0 MHz
3.700 GHz 3701 GHz 100,000 kHz 3.70015 GHz 2 Result Summan None
1701 GHz 3710GHz 1.000 Mz 370111 GHz
3.710GHz 3.720 GHz 1.000 Mtz 3.71013 GHz T (Ref) 1.000 MHz -43.57 dBm
3.720 GHz 3.820 GHz 1.000 MHz 3.72235 GHz Tx Total 4357 dBm
02:04:47 aM 05/21/2024 02:05:21 AN 08/21/2024
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FR1 n48 / 10MHz / CP OFDM / 16QAM

Lowest Channel

1RBO 1RBmax

- RefLevel 40.00dBm  Ofset 1400 dB Mode Sweep set

Ref Level 40.00.dBm  Offset 1400 05 Mode Sweep saL
Count 100/100

Count 100/100

1 Spurious Em

it Ches 7] [
20 gplyneSPURIOUS. LNE ABS od2 2
20 d8m - - i 2 I
10 dBir 1 1 1! 0 ‘
0 ‘ B
|

10 -

l |
20 B
- } L NI
SPURIOUS_ UNE_ABS 002 | ‘U SPURIOUS_LINE_ABS. 002 ”" w‘.

¥ M [ I MJ"-1|' I s

0 | v h ‘ T
BT 5309 pis 39.0 WiHa/ 3826ve | 3.43GH: 5409 ps 39.0 M/ 382 GHz

I 2 Result Summary

3.430 GHz 3530 GHz 1.000 MHz 3.524 36 GHz 3430 GHz 3530 GHz 1.000 Mz 3.52745 GHz -43.08 dBm -3.08 B
1530GHz 3540 GHz 1.000 Mz 3.53676 GHz 3530 GHz 3540 GHz 1.000 MHz 353215 GHz -40.20 dBm 15.20 dB
3540 GHe 3549 GHz 1.000 MHz 3.54886 GHz 3.580 GHz 3.549 GHz 1.000 MHz 3.54269 GHz -40.82 dBm -27.82dB
3,549 Gz 3550 GHz 100,000 kiiz 3,549 GHz 3550 GHz 100.000 kHz 354974 GHz -52.24 dBm -39.24 dB
3550 GHz 3560 GHz 1.000 Mz 1550 GHz 1560 GHz 1.000 MHz 355023 GHz 20.97 dBm

3.560 GHz 3561 GHz 100.000 kHz 3.560 GHz 3561 GHz 100,000 kHz 3.56000 GHz -23.33 dl -10.33 dB
3561 GHz 3570 GHz 1.000 M 3561 GHz 3570 GHz 1.000 MHz 356132 GHz -19.23 dBm -6.23dB
3.570GHr 3.720 GHz 1.000 MHz 3570 GHz 3720 GHz 1.000 MHz 3.58941 GHz -38.97 dBm 13.97dB
3.720 GHz 3820 GHz 1.000 MHz 3720 GHz 3820 GHz. 1.000 MHz 381985 GHz -43.58 dBm 358 dB

ey N S RS
01:54:23 an 05/18/2024 01:58:02 AM  05/18/2024

Full RB

Ref Level 40.00.dBm  Offset 1400 05 Made Sweep saL -
Count 100/100
1 Spurious Emissians
Limit Checd
Line _SPURlOUS UNE_ABS og2

30

20 dbr

10 dBinr

6409 pis. 39.0 MHz/ 382 GHz

2 Result Summary

3430GHz 3530 GHz 3526135 GHz
3530 GHz 3540 GHz 3.53986 GHz
3540 GHy 3549 GHz 3.54886 GHz
3549 Gz 3550 GHz 355000 GHz
3,550 GHz 3,560 GHz 355734 GHz
3560 GHz 3561 GHz 3.56007 GHz
3561 GHr 3570GHz 3.56111 GHz
3.570 GHz 3.720 GHz 1.000 MHz .57142 GHz
3.720GHz 3,820 GHz 1.000 MHz 374852 GHz

01:55:40 au 05/18/2024
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Report No. : FG440146E

FR1 n48 / 10MHz / CP OFDM / 16QAM

Middle Channel

1RBO

1RBmax

02:03:29 au  05/18/2024

Ref Level 40.00 dBm  Offset 14.00 4B Mode Sweep saL Ref Level 40.00 dBm  Offset 14.00 46 Mode Sweep s6L
Caunt 1007100 Count 100/100
1 Spurious Emissions 1 Spurious Emissions
Uimit Checd Fss
30 apiineSPURlOUS UNE_aBs ot P 10 2 L
20 dBm 0 I
10 dBmr k W0 f
o ‘ ) |
0 i T
20 l s
30 i Iﬂ
SPURIOUS_LINE_ABS 002 il SPURIOUS_LINE_ABS_002
[0 b T I T o,
0 T - i
3.83 6z 6409 pts 39.0 MHa/ 382GH: | 3.43GHz 6400 pts 39.0 MHz/ 3.82GHz
I 2 Result Summary
3.430 GHz 3,530 GHz 1.000 MHz 3.484 80 GHz -44.09 dBm 3.430 GHz 3.530 GHz 1.000 MHz 3.48999 GHz -44.07 dl
3,530 GHz 3610 GHz 1.000 MHz 3.59110 GHz -39.04 dBm 3.530 GHz 3510 GHz 1.000 MHz 360029 GHz -41.02 dBm
3610GHz 3619 GHz 1.000 MHz 3.61854 GHz -16.53 dBm 3610GHz 3619 GHz 1,000 MHz 3.61615 GHz -39.36 dBm
3619 GHz 3620 GHz 100,000 kftz 3. -18.70 dBm 3619GHz 3620 GHz T00.000 kHz 361925 GHz -51.04 dBm
3620 GHz 3630 GHz 1.000 Wiz 19.02 dBm 3620 GHz 3630 GHz 1.000 MHz 362903 GHz 20.89 dBm
3,630 GHz 3.631 GHz 100.000 kHz -51.08 dBm 3.630 GHz 3,631 GHz 100,000 kHz 3.63004 GHz -23.20 dBm
3631 GHi 3640GH: 1.000 MHx -30.00 dBm 3631GHz 3640 GHz 1.000 MHz 363213 GHz -20.49 dBm
3640GHz 3720 GHz 1.000 MHz -39.46 dBm 3.640 Gz 3720 Gtz 1.000 Mtz 3.65858 GHz -39.24 dBm
3.720 GHz 3820 GHz 1.000 MHz 3.81545 GHz -43.42 dBm 3720 GHz 3820 CHe 1.000 MHz 381755 GHz 43,57 dBm
sy Ready
02:02:12 an 05/18/2024 02:02:50 A 05/18/2024
e+ [
Ref Level 4000 dBm  Offset 14.00 3B Mode Sweep saL
Count 100/100
1 Spurious Emissians
Uimit Checd
30 apdine.SPURlOUS_UNE_aBs o2
20 dBew
10 dbm
a
-10
-20
FREN
AV
i
6409 pts. 39.0 MHz/ 3.82 GHz
2 Result Summary
3430GHz 3530 GHz 3.093 09 GHz
3530 GHz 3510 GHz .609 64 GHz
3610 GHr 3619 GHz 3.61899 GHz
3619GHz 3620GHr 3.62000 GHz
3,620 GHz 3,630 GHz 362291 GHz
3630 GHz 3631 GHz 3.63005 GHz
3631 GHz 3540 GHz 3.63104 GHz
3,640 GHe 3720 GHz 1.000 Miz 64132 GHz
3720 GHz 3,820 GHz 1.000 MHz 381695 GHz
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SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FG440146E

Ref Level 40,00 dBm  Offset 14,00 68 Mode Sweep saL
Count 100/100
1 Spurious Emissians
Uimit Checd o
30 apine.SPURIOUS UNE_aBs o2
20 dBm
10 dBmr
0
0
20
30
SPURIOUS_LINE ABS 002 h
[0 abm T it
50 T T
3.43 GHz 6409 pts. 39.0 MHz/ 3.82 GHz
I Result Summary
3,430 GHz 3,530 GHz 1.000 Miz 3.48849 GHz
3530 GHz 3,680 GHz 1.000 MHz 3.66614 GHz
3680 GHz 3689 GHz 1.000 MHz 3.68151 GHz
3,689 Ghz 3690 GHz 100,000 kfiz 3.68957 GHz
3,690 GHz 3.700 GHz 1.000 MHz 3.69440 GHz
3.700 GHz 3701 GHz 100,000 kHz 3.70034 GHz
1701 GHz 3710GHz 1.000 Mz 3.70336 GHz
3710GH: 3720 GHz 1000 MHz 371607 GHz
3.720 GHz 3.820 GHz 1.000 MHz 3.813 26 GHz
02:10:03 an 05/18/2024
B o =
Ref Leved 40.00 dBm  Offset 14.00 08 Mode Sweep S6L Ref Level 30.00 dBm  Offset 1400 d8 * RBW 10 kHz SGL
Count 100/100 & Ant 3048 & SWT_ 100 ms # VBW 30kHz _Mode Sweep Count 100/100
1 Spurious Emissions 1 ACLR |
Limit Cheo! Al
Line _SPURIOUS_LINE_ABS 02 L
20 dbny E— T
10 10
|
0 ds i 0.dBs
-0
| 10 dis
-20 dBs |
’!‘ I t -20
IUS UNE A 002 .|
. I e ———————— L
I
g
| 40 diimy
3.43 GHz 6409 pts 0 MHz/ 3.82GH:
Result Summary 50 dBm
3430 GHz 3.530 GHz 1.000 Mz 3.44254 GHz -3.68 50,
3.530 GHz 3.680 GHz 1.000 MHz 367318 GHz -15.25 dB P v W NP ISV PR PR P S o e S P R e R e R S T
3.680 GHz 3689 GHz 1,000 MHz 3.68816 GHz -26.75 dB
3.689 GHz 3.690 GHz 100.000 kHz 3.68941 GHz -3838 dB - 1
3690 GHz 3.700 GHz 1.000 MHz 3.69893 GHz .11 d OF 372553 GHz 1001 pts Span 2.0 Mz
3700 GHz 3701 GHz 100.000 kHz 3.70007 GHz -12.75 dB 2 Result Summa None
3701 GHz 3710GHz 1.000M 370315 GHz -7.98 dB
3.710 GHz 3720 GHz 1.000 MHz 3.71202 GHz -14.96 dB Tal [Ref) 1.000 MHz -42.63 dBm
3.720 GHz 3.820 GHz 1.000 MHz 3.725 54 GHz -39.85 dBm 0.15 dB Tx Total. -42.63 dBm
L Bt oty D TG0
01:51:56 AM 05/21/2024 01:52:44 AM 05/21/2024
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SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FG440146E

Full RB

Power Limit -40dBm

-43.44 dBm Pass

02:06:15 AM  05/21/2024

02:06:52 MM 05/21/2024

RefLevel 40.00dBm  Offset 14,00 A8 Made Sweep saL RefLevel 30.00 dBm  Offset 14.00 B * RBW 10 khz SGL
Count 100100 | = At 3048 ® SWT__100ms # VBW 30 kHz _Mode Sweep Count 100/100
1 Spurious Em 1 ACLR 18
Cimit Cheed
30 apbinesPuslous
B H
20 de
10
10 dbimy
a 0 dé
0
106y
20
2 20
SPURIOUS_LINE_ABS 002
[0 abm T R— 30 d
50
40 dmr
3.43 GHz 39.0 MHz/ 3.82 GHz
I Result Summary 50 dBi-
3.430 GHz 3.530 GHz 1.000 MHz gg_ﬁggnx 60
1530 GHz 3680 GHz 1,000 MHz iz 2 ey PV IETPRYRETIOUR PN YO i S " . A e e
3680 G 3689 Ghe 1.000 Mz 3.68B75 GHz ) (e R
3689 GHe 3690 GHz 100,000 kfiz 3.68983 GHz L 1
3530 GHz 3.700 GHz 1.000 Mitz 369261 GHz CF 3.72175 GHz 1001 pts 200.0 kHz/ Span 2.0 MHz
3.700 GHz 3701 GHz 100,000 kHz 3.70011 GHz 2 Result Summan None
1701 GHz 3710GHz 1.000 Mz 370107 GHz
3.710GHz 3.720 GHz 1.000 Mtz 3.71050 GHz T (Ref) 1.000 MHz -43.44 dBm
3.720 GHz 3820 GHz 1.000 MHz 392175 GHz T Total 2334 dBm
fesdy & Ry
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SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FG440146E

FR1 n48 / 10MHz / CP OFDM / 64QAM

Lowest Channel

1RBO

1RBmax

Ref Level 40.00dBm  OMfset 14.00 48

Mode Sweep

6L

Ref Level 40,00 dBm  Offset 14,00 68 Made Sweep £
Count 10100 Count 100/100
1 Spurious Emissians
Cimit Cheed 7 i P
30 dpbineSPURIOUS_UNE a8 o d P
20 de i 0 r
10 dbimy ‘ 10 ‘
a B
| i
20 B
" {14 ] N I
oo ] ¥ |uhw‘~ [ I .,h-.u1|' e
50 | T - i 1]
3.83 6z 6409 pis 39.0 MHz/ 3826%: | 343GH: 5409 pts 39.0 MHz/ 3.82 GHz
I 2 Result Summary
3430GHz 3530 GHz 1.000 MHz 3.52186 GHz -41.78 dBm 3430 GHz 3,530 GHz 1.000 Mtz 3.52885 GHz -42.72 dBm -L72 dl
1530GH: 3540 GHz 1.000 Mtz 353178 GHz -40.36 dBm 31530 GHz 1540 GHz 1,000 MHz 353067 GHz -40.24 dBrm 15.24 dB
3540 GHr 3589 GHz 1.000 Mz 3.54771 GHz -18.91 dBm 3,540 GHz 3,549 GHe 1,000 MHz 3.54646 GHz -41.44 dBm -28.44 dB
3549 Ghz 3550 GHe 100,000 kftz 3. -22.89 dBm 3549 GHz 3550 GHz T00.000 kHz 3.54965 GHz 51.95 dBm -38.95 B
3,550 GHz 3.560 GHz 1.000 MHz 19.14 dBm 3,550 GHz 3,560 GHz 1.000 MHz 355928 GHz 20.41 dBm .59
3560 GHz 3561 GHz 100.000 kHz -51.79 dBm 3.560 GHz 3.561 GHz 100,000 kHz 3.56004 GHz 25.15 dBm -12.15d8
3561Gitz 3570Gifa 1,000 Mitz 40.50 dBm 3561 G 3570 Gz 1.000 Mz 356291 GHz -20.24 dBm -7.24.dB
3570GHz 3720 GHz 1.000 MHz -40.26 dBm 3570 GHz 3720 Gtz 1.000 MHz 358596 GHz -40.22 dBm 1522 dB
3.720 GHz 3820 GHz 1.000 MHz 3.79847 GHz -43.66 dBm 3720 GHe 3820 GHe. 1,000 Mz 379138 GHz 4360 dBrm 60d
ety e P
01:56:15 Au 05/18/2024 01:56:57 AN  05/18/2024
Ref Level 40,00 dBm  Offset 14,00 68 Made Sweep £
Count 100/100
1 Spurious Emissians
it Cheed
30 dubine-SPUBlous e ass oz
20 dBew
10 dBrre -
|1
a
-10
-20
It
e
50
3.43 GHz 6409 pts. 39.0 MHz/ 3.82 GHz
2 Result Summary
3430 GHz 3530 GHz 352645 GHz .53 df -253dB
3530 GHz 3540 GHz 353984 GHz -39.57 dBm -14.57 dB
3540 GHr 3549 GHz 354879 GHz -26.68 dBm -13.64 dB
3,540 GHr 3550 Gtz 355000 GHz -31.27 dBm -18.27 dB
3550 GHz 3560 GHz 355172 GHz 11.16 dBm 1884 d
3560 GHz 3561 GHz 3.56005 GHz -31.13 dBm -1813 dB
3561 GHz 3570 GHz 3.56221 GHz -26.29 dBm 3.29 dl
3570 GHe 3.720 Gtz 1000 MHz 57037 GHz -39.71 dBm 1471 dB
3.720 GHz 3820 GHz 1.000 MHz 381156 GHz -43.22 dBm 3228
01:57:36 AM 05/18/2024
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SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FG440146E

FR1 n48 / 10MHz / CP OFDM / 64QAM

Middle Channel

1RBO

1RBmax

02:05:25 au 05/18/2024

Ref Level 40.00 dBm  Offset 14.00 4B Mode Sweep saL Ref Level 40.00 dBm  Offset 14.00 46 Mode Sweep s6L
Count 10100 Count 100/100
1 Spurious Emissions 1 Spurious Emissions
Cimit Cheed 5] P
30 apiineSPURlOUS UNE_aBs ot P 10 2 L
20 dimr 20 'I
10 dBimv | 10 f
) i ' |
0 {
1l
20 B
iR I
20
I | i1 ]
SPURIOUS_LINE_ABS 002 SPURIOUS_LINE_ABS_002 I
40 a5 M [ I T T Rmnsiril
v - i v
3.83 6z 6409 pis 39.0 MHz/ 3826%: | 343GH: 5409 pts 39.0 MHz/ 3.82 GHz
I 2 Result Summary
3.430 GHz 3530 GHz 1.000 MHz 3.44224 GHz -43.99 dBm 3.430 GHz 3.530 GHz 1.000 MHz 3.43534 GHz -44.12 dBm
3,530 GHz 3610 GHz 1.000 MHz 3.59182 GHz -40.56 dBm 3.530 GHz 3510 GHz 1.000 MHz 360716 GHz -41.22 dBm
3610 GHz 3619 GHz 1.000 MHz 3.61748 GHz -16.19 dBm 3.610 GHz 3.619GHz 1.000 MHz 3.61878 GHz -40.47 dBm
3619 GHz 3620 GHz 100,000 kftz 3.62000 GHz -21.96 dBm 3519 GHz 3620 GHz T00.000 kHz 361923 GHz -51.74 dBm
3.620GHz 3630 GHz 1.000 MHz 62092 GHz 20.56 dBm 1620 GHz 1630 GHz 1.000 MHz 362913 GHz 20.84 dBm
3630 GHz 3631GHz 100.000 kHz 363091 GHz -51.53 dBm 3.630 GHz 3631 GHz 100.000 Kz 3.63002 GHz -23.94 dBm
3631 GHr 3640 GHz 1.000 Mz 363748 GHz -39.77 dBm 3631 GHz 3640 GHz 1.000 MHz 363304 GHz -20.07 dBm
3640GHz 3720 GHz 1.000 MHz 3.64787 GHz -40.16 dBm 3.640 Gz 3720 Gtz 1.000 Mtz 365842 GHz -39.50 dBm
3.720 GHz 3820 GHz 1.000 MHz 3.81625 GHz -43.59 dBm 3720 GHe 3820 GHe. 1,000 Mz 376171 GHz 2371 dBm
i fedy R
02:04:08 Au 05/18/2024 02:04:46 A 05/18/2024
e+ [
Ref Level 4000 dBm  Offset 14.00 3B Mode Sweep saL
Count 100/100
1 Spurious Emissians
it Cheed
30 dubine-SPUBlous e ass oz
20 dBew
10 dBrre
a
-10
-20
} k
6409 pts. 39.0 MHz/ 3.82 GHz
2 Result Summary
3430 GHz 3530 GHz 345592 GHz
3530 GHz 3510 GHz 3.60916 GHz
3610 GHe 3619 GHz 361868 GHz
3619 GHr 3620 Gtz 3.62000 GHz
3,620 GHz 3.630 GHz 362396 GHz
3630 GHz 3631 GHz 3.63003 GHz
3631 GHz 3540 GHz 3.63108 GHz
3,640 GHe 3.720 Gtz 1000 MHz 64028 GHz
3.720 GHz 3820 GHz 1.000 MHz 3.81436 GHz

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIOTEST REPORT Report No. : FG440146E

FR1 n48 / 10MHz / CP OFDM / 64QAM
Highest Channel

1RBO

o1:53:28 A 05/21/2024

Raady

01:54:02 AN 05/21/2024

Ref Level 40,00 dBm  Offset 14,00 68 Mode Sweep saL
Count 100/100
1 Spurious Emissians
Uimit Checd o
30 apine.SPURIOUS UNE_aBs o2
20 dBm
10 dBmr
0
0
20
30
SPURIOUS_LINE_ABS 002
[0 abm T
50 U
3.43 GHz 6409 pts. 39.0 MHz/ 3.82 GHz
I Result Summary
3,430 GHz 3,530 GHz 1.000 Miz 3.493 09 GHz -44.31 dBm
1530GHz 3680 GHz 1.000 Mtz 3.666 14 GHz .56 d
3680 GHz 3689 GHz 1.000 MHz 3.68591 GHz -43.41 dBm
3,689 Ghz 3,690 GHz 100,000 kfiz 368931 GHz -53.79 dBm
3,690 GHz 3.700 GHz 1.000 MHz 369112 GHz .44 dBm
3.700 GHz 3701 GHz 100,000 kHz 70071 GHz -53.52 dBm
1701 GHz 3710GHz 1.000 Mz 370367 GHz -42.96 dBm
3710GH: 3720 GHz 1000 MHz 371391 GHz -42.34 dBm
3.720GHz 3,820 GHz 1.000 MHz 3.81446 GHz -43.67 dBm
Resdy
02:12:01 an 05/18/2024
. W e ‘ |
Ref Leved 40.00 dBm  Offset 14.00 08 Mode Sweep S6L Ref Level 30.00 dBm  Offset 1400 d8 * RBW 10 kHz SGL
Count 100/100 & Ant 3008 ® SWT 100 ms ® VBW 30kHz _Mode Sweep Count 100/100
1 Spurious Emissions 1 ACLR |
Limit Cheo! 55
Line _SPURIOUS_LINE_ABS 02 Phss
20 dbny — A7
10 | 0
|
0 ds ‘ 0.dBs
-0
| 10 dis
20 dbi i
1 I -20
1T r\
JRIOUS LINE ABS 002 r
v ) —h-au‘ T - 30 dbr
I L
| ‘ 40 diimy
3.43 GHz 6409 pts 0 MHz/ 3.82GH:
Result Summary 50 dBm
3430 GHz 3.530 GHz 1.000 Mz 3.43514 GHz -43.81 dBm -3.81 0
3530 GHz 3.680 GHz 1.000 MHz 367363 GHz -40.78 dBm -15.78 dB ST ST S SPRPURER PN BT PRI A e R T
3.680 GHz 3689 GHz 1,000 MHz 3.68857 GHz -40.77 dBm -27.77 dB
3.689 GHz 3.690 GHz 100.000 kHz 3.68946 GHz -51.80 dBm -38.50 dB - " !
3690 GHz 3.700 GHz 1.000 MHz 3.69908 GHz 21.71 dBm -8.29dB OF 3.72524 GHz 1001 pts 200.0 kiz/ Span 2.0 Mz
3700 GHz 3701 GHz 100.000 kHz 3.70000 GHz -24.11 dBm -11.11dB 2 Result Summar None
3701 GHz 3710GHz 1.000 MHz 370119 GHz 42 dBm 44248
3710 GHz 3720 GHz 1,000 MHz 371422 GHz -39.86 dBm -14.86 dB Tal Ref) 1.000 Mz -43.06 dBm
3.720 GHz 3.820 GHz 1.000 MHz 3.72524 GHz -40.37 dBm 0.37dB Tx Total. -43.06 dBm

TEL : 886-3-327-3456
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Full RB

Ref Level 4000 dBm  Offset 14.00 0B Made Sweep

saL
Count 100/100
1 Spurious Emissians
Uimit Checd o
30 apine.SPURIOUS UNE_aBs o2
20 dBm
10 dbm . . .
M
0
0
20
]
30
s 1\
n o N
50
3.43 GHz 6409 pts. 39.0 MHz/ 3.82 GHz
I Result Summary
3,430 GHz 3530 GHz 1.000 Miz 3.46232 GHz -43.94 dBm -3.94dB
1530GHz 3680 GHz 1.000 Mtz 367918 GHz -42.11 dBm -17.11 dB
3680 GHr 3,689 GHz 1.000 MHz 3.68858 GHz -24.18 dBm -11.18 dB
3689 GHe 3690 GHz 100,000 kfiz 3.68989 GHz -31.78 dBm 1878 dB
3,690 GHz 3.700 GHz 1.000 MHz 3.69162 GHz 11.71 dBm -18.29 dB
3.700 GHz 3701 GHz 100,000 kHz 3.70008 GHz -30.89 dBm -17.89 dB
1701 GHz 3710GHz 1.000 Mz 370127 GHz -23.30 dBm -1030dB
3710GH: 3720 GHr 1,000 MHz 3.71004 GHz -39.57 dBm -14.57 dB
3.720GHz 3820 GHz 1.000 MHz 392115 GHz -41.51 dBm -1.51dB

02:07:51 AM 05/21/2024
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